
CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT

SL NO DESCRIPTION 

7 DAYS 28 DAYS 7 DAYS 28 DAYS

1 17/05/19 Pile- P12 M30 20 30 21.90 32.74

2 18/05/19 Pile- P84 M30 20 30 22.74 32.29
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